| (1D ISTRUZIONI PER L'USO

| INSTRUCTIONS

| CF) MODE D’EMPLOI

| (D) GEBRAUCHSANWEISUNG

| CED INSTRUCCIONES

[ CP) INSTRUGOES
| INSTRUKCJA OBSLUGI

|
|
|
| (NL) GEBRUIKSAANWIJZING |
|
|
|
|




ART. 3014

Supporto motore
Engine support
Support moteur
Motor Montagestandaard
Motortrager
Sostén para motor
Suporte do motor
Wspornik manipulacyjny do silnika




“Beta ISTRUZIONI PER LUSO 1

ART. 3014
Supporto motore

Per la vostra sicurezza

Si consiglia di utilizzare questo attrezzo solo dopo aver letto attentamente il manuale di istruzioni seguendone
scrupolosamente le indicazioni.

1. Non superare il carico massimo di 750 Kg

2. Usare bulloni di classe non inferiore alla 8.8

3. Bloccare il piano di rotazione prima di applicare il peso

4. Controllare che il peso sia ben centrato sul supporto e che il suo baricentro non esca dalla superficie del
supporto

5. Serrare bene i dadi e controllare che il peso sia ben trattenuto

6. Controllare che i punti d’appoggio e di sostegno siano in grado di reggere il peso

7. Controllare che la spina di unione delle due meta sia ben fissata

8. Sbloccare la flangia di rotazione solo dopo aver inserito la leva di rotazione ed aver bene afferrato

quest’ultima
9. Non lavorare al di sotto del peso

10. Non movimentare su terreni accidentati o ostacoli quando é sottoposto a carico

11. Controllare lo stato del supporto prima di usarlo, se presenta danneggiamenti che non possono essere
riparati sostituirlo

12. Non modificate il prodotto e non effettuate su di esso saldature

13. Prima di allentare i dadi che trattengono il peso assicurarlo ad una attrezzatura adatta

14. 1l non rispetto delle precedenti indicazioni pudo comportare seri danni o lesioni a cose e persone

Descrizione:

Questo supporto & studiato per sostenere il motore una volta smontato dal veicolo, in modo da operare su di esso
durante le manutenzioni straordinarie. Il supporto incorpora una flangia per il fissaggio e la rotazione del motore in
modo da facilitare le operazioni di revisione, e delle ruote da alto carico in modo da poter essere facilmente spostato
all'interno dei locali.

Contenuto della confezione*:

. 2 ruote pivottanti con freno

1 ruota pivottante

. 2 ruote fisse

4 coperchi rettangolari in plastica

. 4 adattatori per collegamento motore
. 1 leva per la rotazione del motore

. 1 flangia per supporto e rotazione motore
. 1 trave anteriore

. 1 trave posteriore

10. 1 trave centrale

11. 1 trave superiore

12. 1 spina per bloccaggio flangia

13. 1 spina per bloccaggio supporto

14. 1 spina di sicurezza

15. 4 bulloni completi M12X100 mm

16. 4 bulloni M12X70

17. 1 bullone completo M12x75

18. 2 bulloni completi M10X60 mm

19. 4 bulloni completi M12X50 mm

* Le specifiche del prodotto possono cambiare senza preavviso

OCONOTAWN =

Istruzioni per I'assemblaggio:
Vedere figura 1. Lubrificate i perni delle ruote e la flangia di supporto e rotazione con grasso.

Controllo:
Prima di usare il supporto si consiglia un’ accurato esame visivo. Controllate che non siano presenti crepe o cedimenti
intorno alla saldature, eccessi di ruggine, travi piegate, parti mancanti o ruote e perni eccessivamente usurati.

Manutenzione:
Pulite periodicamente il supporto, lubrificate le ruote con olio motore o grasso, smontate la flangia di rotazione, pulitela
e ingrassatela.




2 Beta INSTRUCTIONS

ART. 3014
Engine support

C For your safety

We recommend using this machine after reading the instruction manual carefully, keeping to the instructions
provided therein.

. Do not exceed 750 kg load

. Use bolts equal to or higher than class 8.8

Lock the rotation plane in position, before applying the weight

Make sure that the weight is well centred on the support and that its barycentre does not come out of the
support surface

. Tighten the bolts and make sure that the weight is suitably held

. Make sure that the points of support are suitable for the weight to carry

Make sure that the pin joining the two halves together is suitably fixed

. Release the rotation flange after fitting in and grabbing the rotation lever

Do not work under the weight

10. Do not handle on uneven grounds or obstacles when loaded

11. Check the state of the support before using it; replace it if irreparable damage has been caused

12. Do not modify the product; do not weld it in any way

13. Before loosening the nuts that hold the weight, fasten it to suitable equipment

14. Failure to follow the above rules may result in severe damage or injury

rPwp

©ONO O

Description:

This tool is designed to support the engine after it has been removed from the vehicle, so that it can be worked on
during extraordinary repairs. The support incorporates a flange for fixing and rotating the engine, to make overhauling
jobs easier, and a few high-load wheels, so that it can be easily moved in the rooms.

Pack contents*:

. 2 pivoting wheels with brakes

. 1 pivoting wheel

. 2 fixed wheels

. 4 rectangular plastic covers

4 adapters for engine connection
1 lever for rotating the engine

. 1 flange for supporting and rotating the engine
. 1 front beam

. 1 rear beam

10. 1 central beam

11. 1 upper beam

12. 1 flange locking pin

13. 1 support locking pin

14. 1 safety pin

15. 4 full bolts M12X100 mm

16. 4 bolts M12X70

17. 1 full bolt M12x75

18. 2 full bolts M10X60 mm

19. 4 full bolts M12X50 mm

*The specifications of the product may change without notice

OCONDOTAWN =

Assembly Instructions:
See figure 1. Lubricate the wheel pins and the support and rotation flange with grease.

Visual Check:
Before using the support, a thorough visual check is recommended. Make sure that there are no cracks around the
welds, signs of excessive rust, bent beams, missing parts or overworn wheels or pins.

Maintenance:
Periodically clean the support, lubricate the wheels with motor oil or grease, remove, clean and grease the rotation
flange.




[ZBeta MODE D’EMPLOI <D,

ART. 3014
Support moteur

Pour votre sécurité

| est recommandé d’utiliser cet outil uniquement aprés avoir lu attentivement la notice et de respecter

scrupuleusement les indications qui y sont fournies.

. Ne pas dépasser la charge maximum de 750 kg

. Utiliser des boulons de classe 8.8 ou supérieure

. Bloquer le plateau de rotation avant d’appliquer le poids

. Controler que le poids soit bien centré sur le support et que son barycentre ne dépasse de la surface du
support

. Bien serrer les écrous et contréler que le poids soit bien soutenu

. S’assurer que les points d’appui et de support soient parfaitement a méme de supporter le poids

. Controler que la goupille d’'union des deux moitiés soit bien fixée

Débloquer la bride de rotation uniquement aprés avoir inséré le levier de rotation et fermement saisi ce dernier

Ne jamais travailler en dessous du poids soutenu

. Ne pas effectuer de déplacements sur des terrains accidentés ou présentant des obstacles lorsque I'outil
est sous charge

11. Controler I'état du support avant de I'utiliser et s’il présente des dommages qui ne peuvent étre réparés,

procéder a son remplacement

12. Ne pas modifier le produit et n’y pratiquer aucune soudure

13. Avant de desserrer les écrous qui retiennent le pois, veiller a I'assujettir a un équipement approprié

14. Linobservation des indications qui précédent peut provoquer de graves dommages ou lésions aux

choses et aux personnes

AWN =

-
comNO®m

Description:
Ce support sert a soutenir le moteur une fois démonté du véhicule et permet d’intervenir sur celui-ci lors des
opérations d’entretien extraordinaire. Il est muni d’'une bride pour la fixation et la rotation du moteur qui facilite les
opérations de révision et de roues a haute capacité de charge qui facilitent son déplacement a l'intérieur des locaux
d’installation.

Contenu de la fourniture*:
1. 2 roues pivotantes avec frein
2. 1 roue pivotante
3. 2 roues fixes
4. 4 couvercles rectangulaires en plastique
5. 4 adaptateurs pour branchement au moteur
6. 1 levier pour la rotation du moteur
7. 1 bride pour le support et la rotation du moteur
8. 1 poutre avant
9. 1 poutre arriere
10. 1 poutre centrale
11. 1 poutre supérieure
12. 1 goupille de blocage de la bride
13. 1 goupille de blocage du support
14. 1 goupille de slreté
15. 4 boulons complets M12x100 mm
16. 4 boulons M12x70 mm
17. 1 boulon complet M12x75 mm
18. 2 boulons complets M10x60 mm
19. 4 boulons complets M12x50 mm
*Les caractéristiques du produit peuvent changer sans préavis

Instructions d’assemblage:
Voir figure 1. Lubrifier les axes des roues et la bride de support et de rotation avec de la graisse.

Controle:

Avant d'utiliser le support, il est recommandé de procéder a un examen visuel approfondi. Contréler qu’il n’y ait pas
de fissures ou de criques autour des soudures, pas trop de rouille, ni des poutres pliées, des parties manquantes ou
bien des roues et des pivots excessivement usés.

Entretien:
Nettoyer régulierement le support, lubrifier les roues avec de I'huile pour moteur ou de la graisse, démonter la bride
de rotation, la nettoyer et la graisser.




“Beta GEBRUIKSAANWIJZING (ND

ART. 3014
Motor Montagestandaard

j Voor uw veiligheid

Wij raden u aan voor het gebruik van dit apparaat eerst deze handleiding zorgvuldig door te lezen en de
instructies op te volgen.

. Niet meer belasten dan 750 Kg.

. Gebruik bouten die gelijkwaardig of hoger zijn als klasse 8.8

Blokkeer het draaiende gedeelte voordat u het apparaat belast.

Zorg ervoor dat het zwaartepunt in het midden is van de standaard en er geen uitstekende gedeelte boven
de standaard uit komen.

rPwp

5. Schroef de bouten vast en verzeker u ervan dat het gewicht handelbaar is.
6. Controleer of de verbindingstukken van de standaard correct zijn voor het dragen van het gewicht.
7. Controleer of het scharnier gedeelte voldoende is gefixeerd.
8. Ontgrendel de flens van het draaigedeelte na het bevestigen en vastgrijpen van de draaihandgreep.
9. Werk nooit onder het gewicht.
10. Verplaats nooit de beladen standaard op oneffen vioeren of obstakels.
11. Controleer de staat van de standaard voordat u het gebruikt; vervang het zodra onherstelbare schade

zichtbaar is.

12. Doe geen aanpassingen aan het apparaat en in geen geval laswerkzaamheden.

13. Voor het losdraaien van de bouten die het gewicht fixeren allereerst bevestigen aan een daarvoor geschikt
apparaat.

14. Het niet opvolgen van dit advies kan leiden tot aanzienlijke schade of letsel.

Omschrijving:

Dit apparaat is ontworpen om de motor te ondersteunen nadat het gedemonteerd is uit het voertuig, zodat het mogelijk
is uitzonderlijke reparaties uit te voeren. De standaard is voorzien van een flens zodat het motorblok kan draaien of
vastgezet worden. Dit maakt het werken aan de onderkant eenvoudiger. Tevens heeft de standaard wielen die geschikt
zijn voor hoge belasting zodat het verrijden eenvoudig is.

Het apparaat bevat*;
1. 2 zwenkbare wielen met rem
2. 1 zwenkbaar wiel
3. 2 vaste wielen
4. 4 rechthoekige kunststof beschermers
5. 4 adapter voor motor montage
6. 1 handgreep voor het draaien van het motorblok.
7. 1 flens gedeelte voor ondersteuning en het draaien.
8. 1 voorste draagbalk
9. 1 achterste draagbalk
10. 1 centrale draagbalk
11. 1 bovenste draagbalk
12. 1 borgpen voor de flens
13. 1 borgpen
14. 1 veiligheidspin
15. 4 bouten M12 x100 mm
16. 4 bouten M12 x 70
17. 1 bout M12 x 75 mm
18. 2 bouten M10 x 60 mm
19. 4 bouten M12 x 50 mm
*De specificaties van het product kunnen wijzigen zonder kennisgeving vooraf.

Montage instructie:
Zie afb.1: Smeer de wielpennen en de flens in met vet.

Visuele controle:

Voor het gebruik van de standaard adviseren wij een zorgvuldig visuele controle. Verzeker u ervan dat er geen
scheuren zichtbaar zijn bij de laspunten, kenmerken van uitzonderlijke roest, gebogen balken, ontbrekende
onderdelen of versleten wielen of pennen.

Onderhoud:
Maak de standaard periodiek schoon, smeer de wielen in met vet of olie, reinig en smeer de roterende flens.




[~Beta GEBRAUCHSANWEISUNG (D)

ART. 3014
Motortrager

Fiir Ihre Sicherheit

Vor Benutzung dieses Werkzeugs sollte die Bedienungsanleitung sorgféltig gelesen werden. Die in ihr

enthaltenen Anweisungen sind streng zu befolgen.

Die Maximallast von 750 kg nicht liberschreiten

Die Bolzen diirfen die Klasse 8.8 nicht unterschreiten

Die Drehebene vor der Gewichtsauflage feststellen

Sicherstellen, dass das Gewicht mittig auf dem Tréger aufliegt und sein Schwerpunkt nicht liber die

Tragerflache hinausragt

Die Muttern fest anziehen und sicherstellen, dass das Gewicht richtig gehalten wird

Sicherstellen, dass die Auflagepunkte dem Gewicht standhalten kénnen

Sicherstellen, dass der Verbindungsstift der zwei Hélften richtig befestigt wurde

Den Drehflansch erst 16sen, nachdem der Drehhebel eingesetzt wurde und fest zugegriffen wird

Nicht unter dem Gewicht arbeiten

0. Nicht auf unebenen Béden oder Hindernissen bewegen, wenn Last aufliegt

1. Den Zustand des Tridgers vor der Benutzung priifen. Sollten irreparable Beschadigungen daran

festgestellt werden, diesen ersetzen.

12. Das Produkt nicht verédndern und keine SchweiBungen an ihm vornehmen.

13. Vor dem Losschrauben der Muttern, die das Gewicht halten, dieses durch eine geeignete Ausriistung
sichern.

14. Die Nichtberiicksichtigung der vorherigen Anweisungen kann schwere Personen- oder Sachschéden,
bzw. -verletzungen nach sich ziehen.

bl

ToPeNom

Beschreibung:

Das Werkzeug wurde zum Abstiitzen des Motors nach dem Ausbau aus dem Fahrzeug entwickelt, um somit wéhrend
auBergewdhnlicher Wartungstatigkeiten an diesem arbeiten zu konnen. Der Tréger beinhaltet einen Flansch zur
Befestigung und Drehung des Motors, was die Uberholungstétigkeiten erleichtert, sowie hoch belastbare Rader zum
muihelosen Transport innerhalb der betreffenden Raumlichkeiten.

Inhalt der Verpackung*:

. 2 Lenkrader mit Bremse

. 1 Lenkrad

2 feste Réder

. 4 rechteckige Kunststoffdeckel

4 Adapter fur den Motoranschluss
1 Hebel fur die Motordrehung

. 1 Flansch zum Abstiitzen und Drehen des Motors
1 Trager vorn

. 1 Tréger hinten

10. 1 Trager in der Mitte

11. 1 Trager oben

12. 1 Stift zur Flanschbefestigung

13. 1 Stift zur Tragerbefestigung

14. 1 Sicherheitsstift

15. 4 komplette Bolzen M12X100 mm
16. 4 Bolzen M12X70

17. 1 kompletter Bolzen M12x75

18. 2 komplette Bolzen M10X60 mm
19. 4 komplette Bolzen M12X50 mm
*Die Produktspezifikationen kénnen ohne Vorankindigung verandert werden

CONOUAWN =

Montageanleitung:
Siehe Abbildung 1. Die Radbolzen und den Befestigungs- und Drehflansch mit Fett schmieren.

Kontrolle:

Vor der Verwendung des Tragers sollte eine sorgfaltige Sichtkontrolle erfolgen. Stellen Sie sicher, dass keine Risse
oder Absinkungen um die SchweiBstellen, verstarktes Rostaufkommen, gebogene Tréger vorliegen, Teile fehlen oder
extrem verschlissene Bolzen vorgefunden werden.

Wartung:
Reinigen Sie den Tréger regelmaBig, schmieren Sie die Rader mit Motorél oder Fett, montieren Sie den Drehflansch
ab und reinigen und schmieren Sie diesen.




[~Beta INSTRUCCIONES B

ART. 3014
Sostén para motor

C Para su seguridad

Se recomienda utilizar esta herramienta tan sélo después de leer con atencion el manual de instrucciones

siguiendo escrupulosamente sus indicaciones.

. No sobrepase la carga maxima de 750 kg.

. Utilice pernos de clase no inferior a la 8.8

. Bloquee la superficie de rotacion antes de aplicar el peso

Compruebe que el peso esté bien centrado en el sostén y que su baricentro no salga de la superficie del

sostén

. Apriete bien las tuercas y compruebe que el peso esté bien retenido

. Compruebe que los puntos de apoyo y de sostén puedan soportar el peso

. Compruebe que la clavija de unién de ambas mitades esté bien fijada

Desbloquee la brida de rotacion tan sélo después de introducir la palanca de rotacion y agarrar bien ésta

. No trabaje bajo el peso

. No manipule en terrenos accidentados u obstaculos cuando esta sometido a carga

. Compruebe el estado del sostén antes de utilizarlo, si presenta dafios que no pueden repararse,
sustitdyalo

12. No modifique el producto y no efectie soldaduras en el mismo

13. Antes de aflojar las tuercas que retienen el peso, asegurese el mismo en un equipo adecuado

14. El incumplimiento de las indicaciones que anteceden puede producir dafos o lesiones a objetos y

personas

PON=

~cwvmNOWm

1
1

Descripcion:

Este sostén se ha disefiado para sujetar el motor cuando se desmonta del vehiculo, para poder intervenir en el mismo
durante las operaciones de mantenimiento extraordinario. El sostén incorpora una brida para la fijacion y la rotacion
del motor, con el objeto de facilitar las operaciones de revision, asi como de las ruedas de alto peso, para que pueda
desplazarse con facilitad dentro de los locales.

Contenido del envase*:

. 2 ruedas pivotantes con freno

1 rueda pivotante

. 2 ruedas fijas

4 tapaderas rectangulares en plastico
. 4 adaptadores para la conexién del motor
. 1 palanca para la rotacién del motor

. 1 brida para sujetar y girar el motor

. 1 viga delantera

. 1 viga trasera

10. 1 viga central

11. 1 viga superior

12. 1 clavija para bloquear la brida

13. 1 clavija para bloquear el soporte

14. 1 clavija de seguridad

15. 4 pernos completos M12X100 mm
16. 4 pernos M12X70

17. 1 perno completo M12x75

18. 2 pernos completos M10X60 mm

19. 4 pernos completos M12X50 mm
*Las especificaciones técnicas del producto pueden cambiar sin previo aviso

OCONOUAWN =

Instrucciones para el ensamblaje:
Vea la figura 1. Lubrique los pernos de las ruedas y la brida de sostén y rotacién con grasa.

Control:

Antes de utilizar el soporte, se recomienda una atenta inspecciéon visual. Compruebe que no haya grietas o
hendiduras alrededor de las soldaduras, excesos de 6xido, vigas dobladas, piezas que faltan o ruedas y pernos
excesivamente desgatados.

Mantenimiento:
Limpie periédicamente el soporte, lubrique las ruedas con aceite motor o grasa, desmonte la brida de rotacion,
limpiela y engésela.




[“Beta INSTRUCOES P

ART. 3014
Suporte do motor

Para a propria seguranca

Recomenda-se de utilizar esta ferramenta somente depois de ter lido com atencdo o manual de instrucoes

seguindo rigorosamente as indicagoes.

. Nao ultrapassar a carga maxima de 750 kg

. Utilizar parafusos de classe nao inferior a 8.8

Bloquear a superficie de rotacdo antes de aplicar o peso

. Controlar que o peso esteja bem centralizado no suporte e que o seu baricentro nao saia pela superficie
do suporte

. Apertar bem as porcas e controlar que o peso esteja bem seguro

. Controlar que os pontos de apoio e de suporte possam suportar o peso

. Controlar que o pino de juncdo das duas metades esteja bem fixado

Desbloquear a flange de rotacdo somente depois de ter introduzido a alavanca de rotacao e ter agarrado

bem a alavanca
9. Nao trabalhar abaixo do peso

10. Nao movimentar sobre terrenos irregulares ou obstaculos quando estiver submetido a carga

11. Controlar o estado do suporte antes de usa-lo, se apresentar danos que ndao podem ser reparados,

substituir o mesmo

12. Nao modificar o produto e nao efectuar soldaduras no mesmo

13. Antes de afrouxar as porcas que retém o peso, firma-lo num equipamento apropriado

14. O nao respeito das indicacdes anteriores pode causar danos ou lesdes sérias a coisas e pessoas

N

Descricao:

Este suporte é estudado para sustentar o motor depois que for desmontado do veiculo, para poder operar no mesmo
durante as manutengbes extraordinarias. O suporte incorpora uma flange para a fixacao e a rotagcdo do motor de
forma a facilitar as operacdes de revisdo e das rodas de carga alta para poder ser deslocado faciimente dentro dos
locais.

Contetdo da embalagem*:

. 2 rodas pivotantes com travao

1 roda pivotante

2 rodas fixas

4 tampas rectangulares de plastico

4 adaptadores para a ligagao do motor
. 1 alavanca para a rotagéo do motor

. 1 flange para suporte e rotacdo do motor
1 trave dianteira

. 1 trave traseira

10. 1 trave central

11. 1 trave superior

12. 1 pino para blogueio da flange

13. 1 pino para bloqueio do suporte

14. 1 pino de seguranga

15. 4 parafusos completos M12X100 mm
16. 4 parafusos M12X70

17. 1 parafuso completo M12x75

18. 2 parafusos completos M10X60 mm
19. 4 parafusos completos M12X50 mm
*As especificagdes do produto podem mudar sem aviso prévio

CONOO M LN

Instrucdes para a montagem:
Ver figura 1. Lubrificar com graxa os pinos das rodas e a flange de suporte e rotagao.

Controlo:

Antes de usar o suporte recomenda-se um exame visual cuidadoso. Controlar que ndo haja a presenca de
rachaduras ou rompimento ao redor das soldaduras, excessos de ferrugem, traves dobradas, partes faltantes ou
rodas e pinos excessivamente desgastados.

Manutencao:
Limpar periodicamente o suporte, lubrificar as rodas com 6leo motor ou graxa, desmontar a flange de rotacéo, limpar
e engraxar.




~Beta INSTRUKCJA OBSLUGI

ART. 3014
Wspornik manipulacyjny do silnika

Zasady bezpieczenstwa

Przed uzyciem przyrzadu nalezy uwaznie zapoznac¢ si¢ z ponizszg instrukcja obstugi i doktadnie jej przestrzegac.
1. Podczas uzytkowania nie wolno przekracza¢ maksymalnego dopuszczalnego obcigzenia przyrzadu,
wynoszgcego 750 kg.

. Nalezy uzywa¢ srub klasy 8.8 lub wyzszej.

. Przed zamocowaniem silnika nalezy zablokowaé¢ ruchomg plyte mocujaca.

Nalezy upewni¢ sie, ze ciezar jest roztozony réwnomiernie, a Srodek masy nie wychodzi poza obrys przyrzadu.

Po dokreceniu $rub sprawdzi¢, czy silnik jest dobrze zamocowany.

. Upewni¢ sig, ze punkty oparcia na podtozu sg odpowiednie do ciezaru, ktéry ma by¢ podtrzymywany.

Upewni¢ sie, ze kotek faczacy dwie potéwki przyrzadu jest odpowiednio zamocowany.

. Gdy silnik jest zamontowany na plycie mocujacej, to kotek blokujacy ptyte moze by¢ wyjety tylko wtedy, gdy

dzwignia do obracania silnika jest zamontowana i przytrzymywana przez operatora.

. Nigdy nie wolno przebywaé¢ pod zamocowanym ciezarem.

Gdy przyrzad jest obciazony, nie wolno go przemieszczaé, gdy powierzchnia, na ktorej sie znajduje, jest

nieréwna lub wystepuja na niej jakiekolwiek przeszkody.

Przed uzyciem przyrzadu nalezy sprawdzi¢ jego stan techniczny; nie wolno go dalej uzytkowaé¢ w przypadku

stwierdzenia nienaprawialnych uszkodzen.

12. Nie wolno modyfikowaé¢ przyrzadu; nie wolno go spawaé w jakikolwiek sposéb.

13. Przed poluzowaniem nakretek mocujacych silnik do wspornika, nalezy silnik zaczepi¢ do odpowiedniego

urzadzenia, umozliwiajgcego przeniesienie go i montaz do pojazdu.
14. Nieprzestrzeganie powyzszych zalecerh moze spowodowac obrazenia u ludzi i/lub szkody materialne.

SO ONOMAWN

-
jury

Opis:

Przyrzad przeznaczony jest do zamocowania silnika po jego wymontowaniu z samochodu, aby utatwié¢ wykonywanie
napraw silnika. Przyrzad posiada ruchomg ptyte mocujaca, stuzacag do podtrzymywania i obracania silnika, dzigki czemu
jego naprawa jest tatwiejsza, oraz kota o duzej obcigzalnosci, pozwalajace na przemieszczanie silnika.

Zawartos$¢ zestawu*:
1. 2 kota skretne z hamulcami
2. 1 koto skretne
. 2 kota state
4 zaslepki z tworzywa sztucznego do belek nosnych
4 taczniki dopasowujgce do punktéw mocujacych silnikéw
. 1 dzwignia do obracania silnika
1 ptyta mocujgca do zamocowania i obracania silnika
. 1 belka no$na przednia
.1 belka nosna tylna
10. 1 belka no$na $rodkowa
11. 1 belka no$na pionowa
12. 1 kotek blokujacy ptyte mocujaca
13. 1 kotek blokujacy stojak
14. 1 kotek zabezpieczajacy
15. 4 $ruby M12X100 mm
16. 4 $ruby M12X70 mm
17. 1 $ruba M12x75 mm
18. 2 $ruby M10X60 mm
19. 4 $ruby M12X50 mm
*Specyfikacja moze ulec zmianie bez uprzedzenia

©ONO®U AW

Montaz:

Patrz rys.1. Smarowac¢ trzpienie két, ruchoma ptyte mocujaca oraz cze$¢ wsuwang belki Srodkowej.

Przeglad:

Przed uzyciem przyrzadu zaleca sie przeprowadzenie doktadnej kontroli wizualnej. Nalezy upewnic sig, ze nie ma zadnych
peknie¢ spawow, $ladéw korozji, zgietych belek nosnych oraz nie brakuje zadnej cze$ci, a ponadto kofa i trzpienie nie sg
zuzyte.

Konserwacja:

Okresowo czysci¢ przyrzad, smarowac kota olejem silnikowym lub smarem oraz zdejmowaé, czysci¢ i smarowa¢ ruchoma
ptyte mocujaca i czg$¢ wsuwang belki Srodkowe;.

ZASTRZEZENIE

Beta Utensili SpA nie ponosi zadnej odpowiedzialno$ci za szkody powstate w wyniku niewtasciwego uzytkowania lub
uzytkowania niezgodnego z zasadami bezpieczeristwa zawartymi w niniejszej instrukcji obstugi.




S Beta

BETA UTENSILI spa

Via Volta, 18

20050 SOVICO (MI) ITALY
Tel. +39.039.2077.1

Fax +39.039.2010742





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <FEFFd5a5c0c1b41c0020c778c1c40020d488c9c8c7440020c5bbae300020c704d5740020ace0d574c0c1b3c4c7580020c774bbf8c9c0b97c0020c0acc6a9d558c5ec00200050004400460020bb38c11cb97c0020b9ccb4e4b824ba740020c7740020c124c815c7440020c0acc6a9d558c2edc2dcc624002e0020c7740020c124c815c7440020c0acc6a9d558c5ec0020b9ccb4e000200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee563d09ad8625353708d2891cf30028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f003002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c4fbf65bc63d066075217537054c18cea3002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [595.000 842.000]
>> setpagedevice


